



TSE TURKISH STANDARDS INSTITUTION
CERTIFICATION CENTER DEPARTMENT

Report Number	İST/2017-R01252-00	Report Date	20.06.2017
---------------	--------------------	-------------	------------

TABLE 2- THE RESULTS OF HARDNESS TEST

SAMPLE	Criteria (Shore- A)	Measurement (Shore- A)
Clamp Pipe Rubber	50±5	52

THE RESULT:

THE SAMPLES OF PIPE CLAMPS BELONGING TO THE BRAND CALLED NORM OF THE NORM BAĞLANTI VE TESPİT ELEMANLARI SAN. TİC. LTD. ŞTİ. IS CONFORMABLE WITH THE CRITERIA OF TSEK (ÜBM-00-BK-000 24.08.2010) PIPE CLAMPS – STEEL- SCREWED AND BRACED.

